
Report No.: JCF241024031-004

LOP-FTR014 1.0 281 / 323

Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11A_5500 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:36:53

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5407.8789 51.74 74.00 22.26 150 176 Vertical PASS
2 5460.0300 50.26 74.00 23.74 150 322 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11A_5700 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:40:13

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0325 50.65 74.00 23.35 150 215 Horizontal PASS
2 5740.7154 53.15 74.00 20.85 150 2 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11A_5700 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:40:55

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0325 52.16 74.00 21.84 150 208 Vertical PASS
2 5726.0455 55.84 74.00 18.16 150 208 Vertical PASS

PK Final Data List

NO. Frequency
(MHz)

AV
Value

(dBμV/m)

AV
Limit

(dBμV/m)

AV
Margin
(dB)

Height
(cm)

Angle
(°) Polarity

1 5726.0455 50.95 54.00 3.05 150 208 Vertical
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N20_5180 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:47:58

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5044.5273 51.88 74.00 22.12 150 176 Horizontal PASS
2 5150.0375 49.27 74.00 24.73 150 228 Horizontal PASS



Report No.: JCF241024031-004
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N20_5180 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:48:40

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5050.7654 51.94 74.00 22.06 150 273 Vertical PASS
2 5150.0375 51.19 74.00 22.81 150 185 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N20_5320 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:51:55

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.0700 50.15 74.00 23.85 150 28 Horizontal PASS
2 5411.5908 51.64 74.00 22.36 150 8 Horizontal PASS
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LOP-FTR014 1.0 287 / 323

Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N20_5320 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:52:37

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.0700 51.41 74.00 22.59 150 139 Vertical PASS
2 5418.3667 52.13 74.00 21.87 150 358 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N20_5500 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:54:55

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5417.3837 51.81 74.00 22.19 150 43 Horizontal PASS
2 5460.0300 49.44 74.00 24.56 150 155 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N20_5500 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:55:38

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5416.3832 51.63 74.00 22.37 150 72 Vertical PASS
2 5460.0300 50.50 74.00 23.50 150 350 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N20_5700 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:58:03

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0325 50.71 74.00 23.29 150 200 Horizontal PASS
2 5750.9580 53.01 74.00 20.99 150 33 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N20_5700 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 15:58:46

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0325 52.53 74.00 21.47 150 171 Vertical PASS
2 5725.5578 53.68 74.00 20.32 150 216 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N40_5190 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:02:12

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5132.0285 52.45 74.00 21.55 150 62 Horizontal PASS
2 5150.0375 50.78 74.00 23.22 150 156 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N40_5190 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:02:54

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5049.6373 52.51 74.00 21.49 150 116 Vertical PASS
2 5150.0375 51.78 74.00 22.22 150 171 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N40_5310 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:05:44

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.0550 51.33 74.00 22.67 150 42 Horizontal PASS
2 5386.6133 52.20 74.00 21.80 150 227 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N40_5310 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:06:26

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.0550 51.35 74.00 22.65 150 165 Vertical PASS
2 5375.2076 52.03 74.00 21.97 150 210 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N40_5510 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:08:38

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5449.0520 51.66 74.00 22.34 150 348 Horizontal PASS
2 5460.0400 49.77 74.00 24.23 150 12 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N40_5510 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:09:21

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5428.1116 51.53 74.00 22.47 150 225 Vertical PASS
2 5460.0400 50.69 74.00 23.31 150 172 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N40_5670 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:18:31

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0550 51.26 74.00 22.74 150 102 Horizontal PASS
2 5747.4262 52.52 74.00 21.48 150 53 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11N40_5670 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:19:13

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0550 51.09 74.00 22.91 150 215 Vertical PASS
2 5747.2311 53.01 74.00 20.99 150 211 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC20_5180 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:22:07

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5075.5028 51.49 74.00 22.51 150 90 Horizontal PASS
2 5150.0375 50.31 74.00 23.69 150 183 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC20_5180 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:22:50

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5089.4847 52.01 74.00 21.99 150 2 Vertical PASS
2 5150.0375 50.37 74.00 23.63 150 137 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC20_5320 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:25:10

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.0700 50.00 74.00 24.00 150 357 Horizontal PASS
2 5416.8609 51.69 74.00 22.31 150 87 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC20_5320 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:25:52

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.0700 50.56 74.00 23.44 150 175 Vertical PASS
2 5382.0135 51.80 74.00 22.20 150 161 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC20_5500 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:14

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:32:26

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5441.8334 51.58 74.00 22.42 150 120 Horizontal PASS
2 5460.0300 50.25 74.00 23.75 150 320 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC20_5500 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:14

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:33:09

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5418.0715 52.22 74.00 21.78 150 2 Vertical PASS
2 5460.0300 50.43 74.00 23.57 150 199 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC20_5700 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:14

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:36:14

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0325 50.14 74.00 23.86 150 357 Horizontal PASS
2 5732.1986 52.60 74.00 21.40 150 357 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC20_5700 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:14

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:36:57

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0325 51.05 74.00 22.95 150 102 Vertical PASS
2 5732.9865 54.20 74.00 19.80 150 215 Vertical PASS

PK Final Data List

NO. Frequency
(MHz)

AV
Value

(dBμV/m)

AV
Limit

(dBμV/m)

AV
Margin
(dB)

Height
(cm)

Angle
(°) Polarity

1 5732.9865 51.19 54.00 2.81 150 215 Vertical



Report No.: JCF241024031-004

LOP-FTR014 1.0 308 / 323

Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC40_5190 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:44:18

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5092.6338 51.71 74.00 22.29 150 341 Horizontal PASS
2 5150.0375 51.20 74.00 22.80 150 160 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC40_5190 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:45:01

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5142.9465 52.86 74.00 21.14 150 158 Vertical PASS
2 5150.0375 51.83 74.00 22.17 150 166 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC40_5310 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:47:30

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.0550 50.60 74.00 23.40 150 34 Horizontal PASS
2 5394.2371 52.64 74.00 21.36 150 98 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC40_5310 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:48:12

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.0550 50.67 74.00 23.33 150 183 Vertical PASS
2 5365.7229 51.80 74.00 22.20 150 175 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC40_5510 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:50:35

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5444.3347 52.53 74.00 21.47 150 229 Horizontal PASS
2 5460.0400 50.65 74.00 23.35 150 127 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC40_5510 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:51:18

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5453.4242 52.25 74.00 21.75 150 141 Vertical PASS
2 5460.0400 50.31 74.00 23.69 150 155 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC40_5670 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:54:02

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0550 50.48 74.00 23.52 150 61 Horizontal PASS
2 5745.2151 52.59 74.00 21.41 150 0 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC40_5670 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:Default

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:54:45

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0550 50.09 74.00 23.91 150 349 Vertical PASS
2 5753.1491 53.83 74.00 20.17 150 189 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC80_5210 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:11

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:57:54

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5133.8569 52.17 74.00 21.83 150 104 Horizontal PASS
2 5150.0650 51.54 74.00 22.46 150 148 Horizontal PASS
3 5350.1451 49.89 74.00 24.11 150 286 Horizontal PASS
4 5414.4372 51.98 74.00 22.02 150 243 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC80_5210 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:11

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 16:58:36

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5132.9565 53.29 74.00 20.71 150 134 Vertical PASS
2 5150.0650 52.61 74.00 21.39 150 218 Vertical PASS
3 5350.1451 49.46 74.00 24.54 150 33 Vertical PASS
4 5437.6688 51.38 74.00 22.62 150 169 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC80_5290 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:11

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 17:23:00

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.1101 51.54 74.00 22.46 150 34 Horizontal PASS
2 5368.7494 51.33 74.00 22.67 150 73 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC80_5290 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:11

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 17:23:42

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5350.1101 51.36 74.00 22.64 150 165 Vertical PASS
2 5389.8049 51.89 74.00 22.11 150 175 Vertical PASS



Report No.: JCF241024031-004

LOP-FTR014 1.0 320 / 323

Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC80_5530 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:10

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 17:26:30

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5449.3447 52.16 74.00 21.84 150 134 Horizontal PASS
2 5460.0600 50.60 74.00 23.40 150 98 Horizontal PASS


